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Test regulation : FCC Part15 Subpart B: 2008
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Test result

Complied

1. This test report shall not be reproduced except in full or partial, without the written approval of
UL Japan, Inc.

2. The results in this report apply only to the sample tested.

This sample tested is in compliance with the limits of the above regulation.

4. The test results in this test report are traceable to the national or international standards.
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1 Applicant information

Company Name :  Hitachi Maxell, Ltd.

Brand Name : maxell

Address : 6-20-1 Kinunodai, Tsukubamirai-shi, Ibaraki-ken, 300-2496 Japan

Telephone Number . +81-297-20-5320

Facsimile Number : +81-297-20-5376

Contact Person : Masato Suzuki
2 Equipment under test (E.U.T.)
2.1 Identification of E.U.T.

Type of Equipment : Digital Pen

Model No. : DP-301

Serial No. . Refer to 4.2 in this report.

Rating : DC1.5V

Country of Mass-production : China

Condition of EUT . Production prototype

(Not for Sale: This sample is equivalent to mass-produced items.)
Modification of EUT . No modification by the test lab.
Receipt Date of Sample : March 18, 2008

2.2 Product description

Model: DP-301 (referred to as the EUT in this report) is a Digital Pen.

This pen-shape device is called a digital pen, which can convert analog information such as hand-written letters and
drawings on a special sheet of paper, on which invisible dot patterns are printed. This digital pen can interface with PC
and other computer devices, and transmit the digital information through Bluetooth.

Equipment type :  Transceiver
Frequency of operation ;. 2402-2480MHz
Clock frequency : 26MHz
Bandwidth & channel spacing : 79MHz & 1MHz
Type of modulation . FHSS

Antenna model & type :  Inverted-F
Antenna gain with cable loss : 0.69dBi
Antenna connector type . Soldering

ITU code : FID

Operation temperature range : 0to+40 deg.C.

FCC Part15.31 (e)
The equipment provides the Bluetooth module with stable power supply (DC 3.3 V), therefore, the equipment
complies power supply regulation.

FCC Part15.203 Antenna requirement
The equipment and its antenna comply with this requirement since this antenna is built in the equipment and it
cannot be replaced by end users.
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3 Test specification, procedures and results

3.1  Test specification
Test specification
Title

FCC Part 15 Subpart B: 2008, final revised on March 24, 2008
FCC 47CFR Part 15 Radio Frequency Device Subpart B Unintentional Radiators

FCC Part 15 Subpart C: 2008, final revised on March 24, 2008

FCC 47CFR Part15 Radio Frequency Device Subpart C Intentional Radiators
Section 15.207 Conducted limits

Section 15.209 Radiated emission limits, general requirements

Section 15.247 Operation within the bands 902-928MHz, 2400-2483.5MHz,
and 5725-5850MHz

Test specification
Title

*The revision on March 24, 2008 does not influence the test specification applied to the EUT.
3.2  Procedures & results

<Part 15 Subpart B, Radio requirement>

Item Test Procedure Limits Deviation Worst margin Result

ANSI C63.4: 2003 .

Cor}dt}cted 7. AC powerline conducted FCC Section N/A N/A N/A

emission . 15.107 *1)
€mission measurements

Radiated ’;ﬁiﬁfj dt nzl?s(;?on FCC Section N/A  |10-8dB (62.47MHz, Complied

emission measurements 15.109 Vertical, Rx 2441MHz, QP)

*1) The test is not applicable since the EUT has no AC mains.

Note: UL Japan’s EMI Work Procedures No.QPMOS5.
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<Part 15 Subpart C>

Item Test Procedure | Specification | Remarks | Deviation Worst Margin Results
ANSI C63.4:2003
Conducted 7. AC powerline FCC Section N/A
emission conducted emission (15.207 B *1) N/A N/A
measurements
FCC Public Notice
Carrier DA 00-705 & FCC
Frequency ANSI C63.4:2003  [Section15.247 Conducted N/A Complied
Separation 13. Measurement of |[(a)(1)
intentional radiators
FCC Public Notice
20dB DA 00-705 & FCC_ .
Bandwidth ANSI C63.4:2003  [Section15.247 Conducted N/A Complied
13. Measurement of [(a)(1)
intentional radiators
FCC Public Notice
Number of DA 00-705 & FCC
Hopping ANSI C63.4:2003  [Section15.247 Conducted N/A Complied
Frequency 13. Measurement of [(a)(1)(iii)
intentional radiators *See data
FCC Public Notice ’
DA 00-705 & FCC
Dwell time ANSI C63.4:2003  |Section15.247 | Conducted N/A Complied
13. Measurement of [(a)(1)(iii)
intentional radiators
FCC Public Notice
Maximum Peak | D2 00-705 & Fce .
Output Power ANSI C63.4:2003  |Sectionl5.247 Conducted N/A Complied
13. Measurement of [(b)(1)
intentional radiators
FCC Public Notice
DA 00-705 &
ga“d Edge |\ Ns1ce342003  [FEC Radiated N/A Complied
ompliance Section15.247 (d)
13. Measurement of
intentional radiators
FCC Public Notice
Spurious DA 00-705 & FCC Conducted/ 0.7dB (4960.00MHz,
Emission ANSI C63.4:2003 Secqon15.209 & Radiated N/A Horizontal, Tx 2480MHz, |Complied
13. Measurement of [Section15.247 (d) AV)
intentional radiators
*1) The test is not applicable since the EUT has no AC mains.
Note: UL Japan’s EMI Work Procedures No.QPMO0S5 and QPM15.
3.3  Addition to standard
Item Test Procedure Specification Remarks Worst Margin Results
ANSI C63.4:2003
Occupied 13. Measurement of
Bandwidth intentional radiators RSS-Gen 4.6.1 Conducted |- Complied
(99%)
RSS-Gen 4.6.1

* Other than above, no addition, exclusion nor deviation has been made from the standard.
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3.4  Uncertainty

The following uncertainties have been calculated to provide a confidence level of 95% using a coverage factor k=2.
No.1 open site () | No.2 open site (£) | No.l anechoic chamber (%)

Radiated emission (3m)

30-300MHz 4.5dB 4.4 dB 4.5dB
300-1000MHz 4.3 dB 4.3 dB 4.3dB
1GHz< 5.7dB 5.7dB 5.7dB
The data listed in this report meets the limits unless the uncertainty is taken into consideration.
Antenna port conducted test ()
Below 1GHz 0.4dB
1GHz and above 0.7dB

35 Test location

UL Japan, Inc. Yamakita EMC Lab.
907, Kawanishi, Yamakita-machi, Ashigarakami-gun, Kanagawa-ken 258-0124 JAPAN

Telephone number +81 465 77 1011
Facsimile number : +81 46577 2112
NVLAP Lab. code : 200441-0

No. 1 test site has been fully described in a report submitted to FCC office, and accepted on August 26, 2005
(Registration No.: 95486).
IC Registration No. : 2973B-1

No. 2 test site has been fully described in a report submitted to FCC office, and accepted on April 4, 2005
(Registration No.: 466226).
IC Registration No. : 2973B-3

No. 1 anechoic chamber has been fully described in a report submitted to FCC office, and accepted on November 2,
2005 (Registration No.: 95967).

IC Registration No. : 2973B-2
Test room Width x Depth x Height (m) | Test room Width x Depth x Height (m)
No.1 shielded room | 8.0x5.0x2.5 No.1 10.0x7.5x5.7
No.2 shielded room | 5.0x4.0x2.5 Semi-anechoic chamber
No.3 shielded room | 4.0x5.0x2.7

Open test site Maximum measurement distance
No.1 open test site 30m
No.2 open test site 10m
UL Japan, Inc.
YAMAKITA EMC LAB.

907 Kawanishi, Yamakita-machi, Ashigarakami-gun, Kanagawa-ken, 258-0124 JAPAN
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4 System test configuration
4.1  Justification

The system was configured in typical fashion (as a customer would normally use it) for testing.

Test mode: Transmitting

- Low channel : 2402MHz

- Middle channel  : 2441MHz

- High channel : 2480MHz

- Hopping mode

* No function of Inquiry mode and Page mode
Receiving

- Middle channel  : 2441MHz

*Remarks: Test was not performed at AFH mode, because the decrease of number of channel (min: 20ch) at AFH
mode does not influence on the output power and bandwidth of the EUT.
However, the limit level 125mWof AFH mode was used for the test.

4.2  Configuration of tested system

* Test data was taken under worse case conditions.

Description of EUT and support equipment

No. Item Model number | Serial number Manufacturer Remarks

A |Digital Pen DP-301 *1) Namtai EUT

*1) Out of Band emission (Radiated): AJX-AAB-D53-AE, other test: AJX-AAB-D6R-AS

List of cables used

No. Name Length (m) Shield Remark
Cable Connector
1 |Interface cable 0.45 Unshielded |Unshielded Jig

* The cable was used to input test commands and didn't influence the test result.
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5 Carrier frequency separation

Test Procedure
The carrier frequency separation was measured with a spectrum analyzer connected to the antenna port.

Summary of the test results: Pass
Date March 19, 2008 Test engineer : Tatsuya Arai

6 20dB bandwidth & Occupied bandwidth (99%)

Test Procedure
The bandwidth was measured with a spectrum analyzer connected to the antenna port.
The channel separation in Hopping mode and Inquiry mode was separated by 25kHz and 2/3 of the 20dB bandwidth.

Summary of the test results: Pass
Date : March 19, 2008 Test engineer : Tatsuya Arai

7 Number of hopping frequency

Test Procedure
The Number of Hopping Frequency was measured with a spectrum analyzer connected to the antenna port.

Summary of the test results: Pass
Date March 19, 2008 Test engineer : Tatsuya Arai

8 Dwell time

Test Procedure
The Dwell time was measured with a spectrum analyzer connected to the antenna port.
Measurement was performed with the packet type of DH1, DH3 and DHS5.

Summary of the test results: Pass
Date March 19, 2008 Test engineer : Tatsuya Arai

9 Maximum peak output power

Test Procedure
The Maximum Peak Output Power was measured with a power meter connected to the antenna port.

Summary of the test results: Pass
Date : March 19, 2008 Test engineer : Tatsuya Arai

10 Out of band emissions (Antenna port conducted)

Test Procedure

The Out of Band Emissions was measured with a spectrum analyzer connected to the antenna port.

In any 100kHz bandwidth outside the frequency band in which the spread spectrum intentional radiator is operating,
the radio frequency power that is produced by the intentional radiator confirmed 20dB below that in the 100kHz
bandwidth within the band that contains the highest level of the desired power, based on a conducted measurement.

Summary of the test results: Pass
Date March 19, 2008 Test engineer : Tatsuya Arai
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11 Out of band emissions (Radiated)
11.1 Operating environment

The test was carried out in No.1 anechoic chamber.
11.2 Test configuration

EUT was placed on a urethane platform of nominal size, 0.5m by 0.5m, raised 80cm above the conducting ground
plane. A drawing of the set up is shown in the photos of Appendix 1.

11.3 Test conditions

Frequency range : 30MHz - 26.5GHz
Test distance : 3m (30MHz-18GHz), 1m (18-26.5GHz)
EUT operation mode : Transmitting, Receiving

11.4 Test procedure

The Radiated Electric Field Strength intensity has been measured with a ground plane and at a distance of 3m or 1m.
The measuring antenna height was varied between 1 and 4m and EUT was rotated a full revolution in order to obtain
the maximum value of the electric field intensity. The measurements were performed for both vertical and horizontal
antenna polarization. Measurements were performed with QP, PK, and AV detector.

The radiated emission measurements were made with the following detector function of the test receiver.

When using Spectrum analyzer, the test was made with adjusting span to zero by using peak hold.

Frequency Below 1GHz Above 1GHz

Instrument used | Test Receiver Spectrum Analyzer

Detector IF QP: BW 120kHz PK: RBW: IMHz/VBW: 1MHz,
Bandwidth AV RBW: IMHz/VBW: 300Hz
Measuring Biconical (30-300MHz) Horn

antenna Logperiodic (300MHz-1GHz)

The equipment was previously checked at each position of three axes X, Y and Z. The position in which the maximum
noise occurred was chosen to put into measurement. See the table below and photographs in page 12. With the
osition, the noise levels of all the frequencies were measured.

Frequency Worst position
Horizontal Vertical
Below 1GHz Y Z
Above 1GHz Y Z

11.5 Band edge

Band edge level at 2390MHz and 2483.5MHz is below the limits of FCC 15.209 and band edge level at 2400MHz is
below the 20dBc. Refer to the data.

11.6 Results

Summary of the test results : Pass *No noise was detected above the 5™ order harmonics.
Date March 18, 2008 Test engineer : Tatsuya Arai

UL Japan, Inc.

YAMAKITA EMC LAB.
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Radiated emission
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Pre-check of the worst position
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Company: Hitachi Maxell, Ltd. Report No.: 28GE0195-HO-01-A
Kind of Equipment: ~ Digital Pen Model No.: DP-301
Serial No.: AJX-AAB-D6R-AS Power: DC1.5V

Channel Separation (Regulation: FCC 15.247(a)(1))
UL Japan, Inc. Yamakita EMClab.  No.2  shielded room

Date: 2008/3/19

Temp./Humid.: 24 deg.C./ 39 %
Engineer: Tatsuya Arai

Test mode: Transmitting

Limit: >25kHz or 2/3 * 20dB Bandwidth (Power: No greater than 125mW)
1. Hopping, DHS: 1.012MHz (2/3*20dB Bandwidth:2/3*1.148MHz = 765.3kHz)

Delta 1 [T1] RBW 100 kHz RF Att 20 dB
Ref Lvl -0.03 dB VBW 100 kHz
110 dBNV 1.01202405 MHz SWT 5 ms Unit dBYV

T O O s R
O TR
[ER\VARYARVARVVARNS
LV VTV Y =

60|

Center 2.441 GHz 500 kHz/ Span 5 MHz

Date: 19.MAR.2008 10:46:15

Page: 13



Company:
Kind of Equipment:
Serial No.:

Hitachi Maxell, Ltd.
Digital Pen
AJX-AAB-D6R-AS

Report No.:
Model No.:
Power:

28GE0195-HO-01-A
DP-301
DCI1.5V

20dB Bandwidth (Regulation: FCC 15.247(a)(1))

UL Japan, Inc. Yamakita EMC lab.

Date:

Temp./Humid.:

Engineer:

Test mode:
[Hopping off, DHS]
1. ch:2402MHz/20dB Bandwidth:1.160MHz
Delta 1 [T1] RBW 100 kHz REF Att 20 dB
®?sf vl 0.15 dB VBW 300 kHz
110 dBNV 1.16032064 MHz SWT 5 ms Unit dBNV
. v2|(T1) 87,07 dBNY
2.40141{984 GHz|
105 Al[[TI] S15 dB
1.16032064 MHz|
100) Vilrrig 107427 dBNY
/ \ 2.40199699 GHz|
R n

90|
2J
-p1 87.|27 aBy

W/ Yy
Center 2.402 GHz 300 kHz/ Span 3 MHz
Date: 19.MAR.2008 09:36:45
2. ch:2441MHz/20dB Bandwidth:1.148MHz
Delta 1 [T1] REW 100 kHz RF Att 20 dB
Ref Lvl -0.09 dB VBW 300 kHz
110 dBYV 1.14829659 MHz SWT 5 ms Unit dBYV
11
V2|rr1) 8808 dBY
\’\ 2.44043186 GHz|
Al[TTIT =7-09 aB
1.14829659 MHz|
100 Va|rr1i 10809 dBNV
2.44099699 GHz|
N1
1VIEW / \ iMA
|01 88.j09 asy J \
/ |
80| / \
o / \I
/Y i
Center 2.441 GHz 300 kHz/ Span 3 MHz
Date: 19.MAR.2008 09:38:03
3. ch:2480MHz/20dB Bandwidth:1.136MHz
Delta 1 [T1] RBW 100 kHz RF Att 20 dB
Ref Lvl 0.13 dB VBW 300 kHz
110 dBNV 1.13627255 MHz SWT 5 ms Unit dBNV
11
V2|rr1] 87./56 dBY
f"""j\"‘/\ 2.47943186 GHz|
Al [T1] I3 dB
1.13627255 MHz|
100) Vai|rr1 107 462 dBNV
\ 2.48000301 GHz|
IN1
7 \
|1 87.j62 aBy ¥
b u/ \‘\Vr‘\

Center 2.48 GHz

300 kHz/

19.MAR.2008 09:39:04

Span 3 MHz

No.2 shielded room
2008/3/19

24 deg. C./
Tatsuya Arai
Transmitting

39

Page:
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Company: Hitachi Maxell, Ltd. Report No.: 28GE0195-HO-01-A
Kind of Equipment: ~ Digital Pen Model No.: DP-301
Serial No.: AJX-AAB-D6R-AS Power: DC1.5V
Channel Utilization (Regulation: FCC 15.247(a)(1)(iii))
UL Japan, Inc. Yamakita EMClab.  No.2  shielded room
Date: 2008/3/19
Temp./Humid.: 24 deg.C./ 39 %
Engineer: Tatsuya Arai
Test mode: Transmitting
Hopping, DHS: 79ch
1.
® Ref L .
ey \mlll‘&
2.
@ o
AR
3.
® Ref L
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Company:

Kind of Equipment:

Serial No.:

Hitachi Maxell, Ltd.

Digital Pen

AJX-AAB-D6R-AS

Report No.:
Model No.:

Power:

28GE0195-HO-01-A

DP-301
DCI1.5V

4.

® Ref Lvl
110 aByv
11

106.67 dBYV VBW
2.46500000 GHz SWT

VUVVVY

VIV

/|

11111

106.89 dBY
2.48008016 GHz

2.48008016 GHz|

VUV

11111

Page: 16



Company: Hitachi Maxell, Ltd. Report No.: 28GE0195-HO-01-A
Kind of Equipment: ~ Digital Pen Model No.: DP-301
Serial No.: AJX-AAB-D6R-AS Power: DC1.5V

Dwell Time (Regulation: FCC 15.247(a)(1)(iii))
UL Japan, Inc. Yamakita EMC lab.  No.2  shielded room
Date: 2008/3/19
Temp./Humid.: 24 deg.C./ 39 %
Engineer: Tatsuya Arai
Test mode: Transmitting

Hopping (DH1):
Count 1

Mariker 1 [T REBW 100 k<H= RE Attt 20 as
Ref Il 1Oo7 .74 aBx~s ~BwW 20 kH=

110 aBsnv a.969940 = sSwr 5 s Unhie AamN~s

1 <
A (ES —a|q Up 7 |7 =2 =Y =

= sopa =

scx.
T
araplxc ERS2N

»
[
=
—
=
|
=
1
1
=
[ m—
|
1
1

Center =2 .441 GH= S00 m=/

Date : 1S . MAR. 2008 13 :3=2:28

Count 2

Ma 1 ke a1 LT ] REPEwW 1T 00 < B = =R E Attt =Ne] A
Re £ T.~r 1 107 - 71 =R=0N Ve T EwW =20 = H =
1o absv 4. seovs0 o Svorr = o G
M B ° =
P | st
sex
o
—
—— T
. Ik JI] .
UbJ U LA | Wil
1o
Cern t e 1 =2 . a4a 1 CSFL = 5 00 m= /7
Date - Lo .mAm.zo0s 1 -

Ma r ke T LT REBEWwW 1T 00 = H = RE At =20 A
mee Tl o7 .c8 abmwv e 50 =

> dAENYNS a4 . DTV 9960 = =wW =1 = T bt AN

e ~ R
[N | i N | . © 17 o 5 | ~ “

4 o)<
N

-
80 T
- iy

I _I I | 1“ III_ | JﬁMﬂm

Center =2 .441 GH= 500 ms=/

Date : 1o . MAR.Z2008 13:34:26
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Company: Hitachi Maxell, Ltd. Report No.: 28GE0195-HO-01-A
Kind of Equipment: ~ Digital Pen Model No.: DP-301
Serial No.: AJX-AAB-D6R-AS Power: DC1.5V
Count 4
® ) Ma rlke = RS [ i W | - ) REBW 1T 00 JTHZ RE Attt =Ye} A
o 11 0O AN NS a4 .87 97 60 = sSwWr v‘,%_] ;:;I - TIr 4t (;) - i ;j\:i:,:: “
RN ll | LU l H II

: L Al Jht i 0 ‘U’M

e == == =2 . a4 G = 5 0 O ms
Count 5
B> ree v U ozisnemey inw e DT

o MEER T O AR AT e
o H | I (It W[ I. I || ll
N ’m MWL | W VM |
|
Duty cycle(Hopping DH1)
Tek .1 ® Stop b Pos: 740,005 CURSOR
i Type
Source
CH1
M 25005

Average times of rising in 5 sec. of sweep = (49 + 46 + 50 + 50 + 49) / 5=48.8
Average times of rising in 1 sec. =48.8 / 5s=9.76

Average times of rising in 0.4x = 0.4 * 79ch * 9.76 = 308.42
Dwell time =308.42 * 0.400 = 123.37 [ms]

Limit : Dwell Time < 0.4][s]
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Company: Hitachi Maxell, Ltd. Report No.: 28GE0195-HO-01-A
Kind of Equipment: ~ Digital Pen Model No.: DP-301
Serial No.: AJX-AAB-D6R-AS Power: DC1.5V

Hoppin, H3):
Count 1

Ma e s 1 LT REBW 100 IH= RE Attt zZo as
Reft  T.ud 1TO7 .68 dABNYV VEBwW 2O kH=
110 aBsNv a4 .969940 = sSwT 5 = Unit aBmN-~s
110
=S 1] 107 |sE qENTl ey
h . ocs9oho |=
100 e 1 oc He
scx.
>0
8o TN
ERYSE £ Aran
70

s0
zo
Lo
Center = .4a41 GH = 500 ms=s./
Date : 1o .MAR.Z200S 13:25:34a

Count 2

Ma ke 1 [N B | REBW 100 IH= RE Attt zZ0 as
Ret T.wv 1 1TO7 .53 ABNU vEBEwW 2O <H=

110 aBsN 4 .969940 = swT 5 = Unite ABEN~
11 C

gt [T 1 a

N
Ul
W

SR=N N
.

1 0oC

scx.

8c ES k"
hranc ER SN

Center = .4a441 GH= 500 ms=s./

Date : 1o . MAR. 2008 13::26:29

Count 3

Ma ke a LT3 REBW 100 kH= RE Attt Z0 ax
Ret T.v 1 1TO7 .96 4ABN vEBEwW 20 kH=

e
110 aBsNw a. 829659 = swT

n
)

= UGt ABN
ERENYS E

4

p

H

B
D

p
0o

T
[0}
0
g
0
)

10C R =

scx.

80 T3
RS 3 ER SN

7O

: \H I-‘JIJMILM itk Yll| wAY 'd”wﬁbmmw JMLMLi D”h]%d “'-w

Center =2 .441 GH= 500 ms=s/

Date : 1o . MAR. 2008 13:=:=27:08
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Company: Hitachi Maxell, Ltd. Report No.: 28GE0195-HO-01-A

Kind of Equipment: ~ Digital Pen Model No.: DP-301
Serial No.: AJX-AAB-D6R-AS Power: DC1.5V
Count 4
™Mea 1 e 1 a s e i | REBW 100 I FL = R E At =0 A
® Re £ T.~ 1 107 .92 4AaBNv VEBwW 30 J<H=
Tio amuw 4. voba1e o Sver = o [ s
1io
.r g [REssi=t 5] a ,)/.‘;):)79:!1:&&\/“
23 7 O 2 =
1oo
sor
oo
= —
I e
S
i Ll b DL LA R [N
1 [ I p . I
=
1
Cearm t e 1 = . a4a31 S = 5 00 ms
IDat e = 19 . MAR . 2008 1 3 =27 =45
Count 5
Mea 1 e a [ I B B | REBw 1 00 J< F = =R E ANt =20 <A F3
® Ret T.v1 107 .20 aBNv VEBwW 2O kH=
e AN\ a4 . 988 9930 = sSwr = = TIr &G = C‘lBNY
e ||| A=t [ =i | 107 |20 ANy =
! IE=R== =R Ne]
1o
sox
o
sc —
2rand Tran
v
I [ I I L
Il‘ I i

Duty cycle(Hopping DH3)
Tek L @ Stop M Pos: 1.480ms CURSOR
-
Type
Source
CH1
1 500,08

Average times of rising in 5 sec. of sweep = (25 +28 +23+22 +25) /5=24.6
Average times of rising in 1 sec. =24.6 / 5s =4.92

Average times of rising in 0.4x = 0.4 * 79ch * 4.92 = 155.47

Dwell time = 155.47 * 1.66 = 258.08 [ms]

Limit : Dwell Time < 0.4[s]
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Company:

Kind of Equipment:

Serial No.:

Hitachi Maxell, Ltd.

Digital Pen
AJX-AAB-D6R-AS

28GE0195-HO-01-A
DP-301
DCI1.5V

Report No.:
Model No.:
Power:

Hoppin, HS5):

Count 1

Marlker 1 [TI1] REBW 100 IeH= RE Attt Z0 as
Reft T.v 107 .79 daABNYV ~BwW S0 kH=
110 aBsN a4 _.s098=20 = swT 5 = Unhie aBsN~
11O <
hg =8 LT 1ol7 e |anYV ey
- 200 99 =9 =
100 ey o =
scL.
=0
so ESSED
a1ransc ERSTN
o
so I I|
ac N | t Il " Il | |
LA W %Lm ny L]
=0
EXS)
1o
Ce=rm e =2 4 4 G H = 5 0 0 m=
Date : 19 .MAR.Z2008 13:19:55
Ma ke a [ R | REBwW 1 00 S o RE Attt =20 =B =)
Re € Ta~r 1 1T O7 .95 AP NN VEwW =20 < B =
110 aBsN a.879760 = swT 5 = Unite aBsN~
110 g
gt ral 1 1o7 . Jos |aspv gy
a4 . 8797 eq =
1oc
scL.
Sc
sc ESSEY
BB 2 ERSTN
7 c
s o "I
50 "
a0 A | Il . | M A | ! hl I‘I | L |
E“jm.d u.L‘AM L lA ./
=0
=0
10
Cern e e =2 .4a4a71 CSEL = 5 00 m=
Date : S .MAR.=Z00S 132:20:as
Ma 1 ke a I S B | REBwW 100 J= H o= RE A =20 <A
Ref T.v1 107 .92 4aBN~S ~Bw S0 kH=
110 aBsNv a4 ._.9z29860 = sSwT 5 = Uit aBNv
110 .
A =8 1 1o o= [aEmSiv gy
a4 . 29298 O =
ENeNe oo —
scL.
Y
S0 ESSES
A A aAnan
7o
sofl—H{— ] S N SN N - I | 3 1 - - - 1 | 1 1+ 1 r
50
aole b L h Tl I"‘ Iy |
! RUTRIM LU
HZ[NM AU BRI n
=0
=0
10
Cente =2 .4a4a71 CSHL = 500 m= /
Date : S.MAR.=Z00S 13 =1 =28
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Company: Hitachi Maxell, Ltd. Report No.: 28GE0195-HO-01-A
Kind of Equipment: ~ Digital Pen Model No.: DP-301
Serial No.: AJX-AAB-D6R-AS Power: DC1.5V

Count 4

Ma r ke E I e E | RBWwW 100 I B = =RE Attt =20 A
Re £ T.~1 107 .89 4aBNVv vBw 2O M=
110 aBN~ a4 _.o895980 = swT 5 = LS ABN~s
110 <
gt [ al= B | 10 = GV e
a_.odooqgo |=
100
scL.
> o
Exs ESSER
b ranfe EEVEN
7 c
ao I I Il A | I I I I ‘. A A i |
mﬂlLu M OO A U Ml AN WUNNUH Y
=
1c
Center Z.441 GH= 500 ms ./
Date = 19 . MAR . 2008 13 = =2 1=
Ma ke a LT REBwW 1 00 LS o RE Attt =20 <A
Re € Ta~r 1 1O 7 .38 AP NN VEwW =20 < B =
11 0 AN a4 - 829659 = swr s = b AN\
110 E
gt CTh 3 Fo7H=qd PSSV mm
a4 JIs=9Hye Ho E
100
scL.
Sc
sc ESSEY
1 ransg ERSTN
7 c
( H

7RV 0 TR AR AR S

Duty cycle(Hopping DH5)
Tek ol & Stop b Pos: 1.450ms CURSOR
+
Type
Source
CH1
b SO0 s

Average times of rising in 5 sec. of sweep=(19+17+16+19+18)/5=17.8
Average times of rising in 1 sec. =17.8 / 5s = 3.56

Average times of rising in 0.4x = 0.4 * 79ch * 3.56 =112.50

Dwell time = 112.50 * 2.92 = 328.50 [ms]

Limit : Dwell Time < 0.4][s]
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Company:

Kind of Equipment:

Serial No.:

Hitachi Maxell, Ltd.

Digital Pen

AJX-AAB-D6R-AS

Report No.:
Model No.:
Power:

28GE0195-HO-01-A

DP-301
DCI1.5V

Maximum Peak Conducted Output Power (Regulation: FCC 15.247(b)(1))

DATE:

UL Japan, Inc Yamakita EMC lab.
No.2 Shielded Room

2008.3.19
TEMP./HUMID 24deg.C/39%
TEST MODE: Transmitting

ENGINEER: Tatsuya Arai
DH5
CH FREQ PM Cable Loss Results Limit MARGIN
Reading (125mW)
[GHZz] [dBm] [dB] [dBm] [dBm] [dB]
Low 2402.00 0.87 1.10 1.97 20.96 18.99
Mid 2441.00 1.05 1.10 2.15 20.96 18.81
High 2480.00 0.71 1.10 1.81 20.96 19.15

Limit: 125mW=20.96dBm

P/M: Power Meter
CABLE LOSS:Customer's cable + KCC-D7
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Company: Hitachi Maxell, Ltd. Report No.: 28GE0195-HO-01-A
Kind of Equipment: ~ Digital Pen Model No.: DP-301
Serial No.: AJX-AAB-D6R-AS Power: DC1.5V

Out of Band Emission (Antenna Terminal Conducted) (Regulation: FCC 15.247(d))

UL Japan, Inc. Yamakita EMClab.  No.2  shielded room
Date: 2008/3/19
Temp./Humid.: 24 deg.C./ 39 %
Engineer: Tatsuya Arai
Test mode: Transmitting

[Transmitting DH5]

Ch:2402MHz

1.

Marker 1 T1] RBW 100 kHz RF Att 20 dB
Ref Lvl 106.42 dBYV VBW 300 kHz
110 dBNV 2.40204008 GHz SWT 10 ms Unit dBNV
11
Vi|rr1) 106442 dBYNY
2.40204008 GHz|
o9 2 1T1] 7003 dByy|
2.39000000 GHz
90| Valrri 46 ][50 dBNY
|-D1 86./42 dBY f ‘\ 400000 —
N1
1VIEW 1A
70
60| ) t
o AT A g &*qumh,wmm%
30
1
Center 2.402 GHz 4 MHz/ Span 40 MHz
Date: 19.MAR.2008 13:57:34
Marker 1 [T1] RBW 100 kHz RF Att 20 dB
Ref Lvl 40.73 dBNV VBW 300 kHz
110 dBYV 910.58116232 MHz SWT 245 ms Unit dBNV
11
v -
1)[T1] 4073 dBY
910.58116232 MHz|
99|
D1 86.142 dBY
80) ™1
1VIEW iMA
60|
50)
1
4
AP JAP-AAIU g A lgat g Tt g ringt s hsenafsd
30)
1ol
Start 30 MHz 97 MHz/ Stop 1 GHz
Date: 19.MAR.2008 13:58:01
Marker 1 [T1] RBW 100 kHz RE Att 20 dB
Ref Lvl 106.12 dBYV VBW 300 kHz
110 dBYV 2.40280561 GHz SWT 500 ms Unit dBNV
110
Viyrri] 106412 duN\/“
2.40280561 GHz
100 ZITTIT a7]
2.4308
D1 86.[42 dBYV|
89| ™1
1vIEW 1A

50
’ A L A i ok "
AT AV SV 2V T gt T A VY VS TS gV PRI i N WV YW e |
30}
20|
1
start 1 GHz 200 MHz/ Stop 3 GHz
Date: 19.MAR.2008 13:58:38
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Company:

Kind of Equipment:

Serial No.:

Hitachi Maxell, Ltd. Report No.: 28GE0195-HO-01-A
Digital Pen Model No.: DP-301
AJX-AAB-D6R-AS Power: DC1.5V

[Transmitting DH5]
Ch:2402MHz
4.

Marker 1 [T1] RBW 100 kHz RE Att 20 dB
Ref Lvl 47.10 dBYV VBW 300 kHz
110 dBNV 4.79559118 GHz SWT  1.75 s Unit apyv
11
Vi|rr) 4710 duN\/“
4.79559118 GHz|
100
D1 86.[42 dBYV|
80| ™1
1VIEW 1A
70
50| 1
B = S “‘th‘wWM ST VYT S ey | e W e
20|
1
Start 3 GHz 700 MHz/ Stop 10 GHz
Date: 19.MAR.2008 13:59:27
Marker 1 [T1] RBW 100 kHz RE Att 20 dB
Ref Lvl 42.12 dByYV VBW 300 kHz
110 dBNV 13.51102204 GHz SWT 2 s Unit dBNV
11
Vil (T 42412 dBYYV
13.51102204 GHz|
10
90|
-D1 86.142 dBY
N1
1VIEW 1A
70
60|
1
’ILU_I_.‘A..M y Y M\A“ Ml\,“‘w\j\, sk, ™ o
30
1
Start 10 GHz 800 MHz/ Stop 18 GHz
Date: 19.MAR.2008 14:00:00
Marker 1 T1) RBW 100 kHz RF Att 20 dB
Ref Lvl 43.45 dBYV VBW 300 kHz
110 dBNV 22.66533066 GHz SWT 2 s Unit ARV
11
v 5
1|[T1] 43 /45 dBY
42.66533066 GHz|
99|
|-D1 86.142 dBY
80) ™1
1VIEW iMA
60|
50)
1
o \ A NS SO T N "
A WP TYTTImeR wera v L S e
30)
1ol
Start 18 GHz 800 MHz/ Stop 26 GHz
Date: 19.MAR.2008 14:00:35
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Company: Hitachi Maxell, Ltd. Report No.: 28GE0195-HO-01-A
Kind of Equipment: ~ Digital Pen Model No.: DP-301
Serial No.: AJX-AAB-D6R-AS Power: DC1.5V

[Transmitting DH5]
Ch:2441MHz
1.

Marker 1 [T1] RBW 100 kHz RE Att 20 dB
Ref Lvl 107.40 dBYV VBW 300 kHz
110 dBYV 2.44112024 GHz SWT 10 ms Unit dBNV
11
Vi|rr) 107 {40 duN\/“
2.44112024 GHz
100 /
[o1 87.]a apy T
80| ™1
1VIEW 1A
70 ( )
50|
TS VR LY | A i ;
BN DA e e Ao o AT AR ATV AR
20|
1
Center 2.441 GHz 4 MHz/ Span 40 MHz
Date: 19.MAR.2008 14:03:06
2.
Marker 1 [T1] RBW 100 kHz RE Att 20 dB
Ref Lvl 39.93 dByV VBW 300 kHz
110 dBNV 951.40280561 MHz SWT 245 ms Unit dBNV
11
Vil (T 3993 dBNY
991.40280561 MHz|
10
90|
|-D1 87.]4 dBNV-
N1
1VIEW 1A
70
60|
1
a0) Y-
ArAARs A AP A A AN LN A AR it
30
1
Start 30 MHz 97 MHz/ Stop 1 GHz
Date: 19.MAR.2008 14:03:31
3.
Marker 1 [T1] RBW 100 kHz RF Att 20 dB
Ref Lvl 107.13 dBYV VBW 300 kHz
110 dBNV 2.44288577 GHz SWT 500 ms Unit dBNV
11
Y| Y1 107413 dByY
1 2.44288577 GHz
99|
o1 87.ja asyv
80) ™1
1VIEW iMA
60|
50)
ook s N 5
VST RV AT e e N U e S ST N T L v W
30)
1ol
Start 1 GHz 200 MHz/ Stop 3 GHz
Date: 19.MAR.2008 14:04:03

Page:



Company: Hitachi Maxell, Ltd. Report No.: 28GE0195-HO-01-A
Kind of Equipment: ~ Digital Pen Model No.: DP-301
Serial No.: AJX-AAB-D6R-AS Power: DC1.5V

[Transmitting DH5]
Ch:2441MHz
4.

Marker 1 [T1] RBW 100 kHz RE Att 20 dB
Ref Lvl 49.49 dBYV VBW 300 kHz
110 dBYV 4.87975952 GHz SWT 1.75 s Unit dBNV
11
Vi|rr) 49149 duN\/“
4.87975952 GHz|
100
| o1 87.a aBy
80| ™1
1VIEW 1A
70
1
50| ]
ST e | \
9 AP W oA A A T
20|
1
Start 3 GHz 700 MHz/ Stop 10 GHz
Date: 19.MAR.2008 14:04:35
5.
Marker 1 [T1] RBW 100 kHz RE Att 20 dB
Ref Lvl 42.49 dByYV VBW 300 kHz
110 dBNV 13.54308617 GHz SWT 2 s Unit dBNV
11
Vil (T 42149 dBYYV
13.54308617 GHz|
10
90|
|-D1 87.]4 dBNV-
N1
1VIEW 1A
70
60|
1
40] AL
WWMMMM g NNy
30
1
Start 10 GHz 800 MHz/ Stop 18 GHz
Date: 19.MAR.2008 14:05:12
6.
Marker 1 [T1] RBW 100 kHz RE Att 20 dB
Ref Lvl 43.49 dBYV VBW 300 kHz
110 dBNV 22.16833667 GHz SWT 2 s Unit dBNV
11
VYi|rr1) 4349 dmxn
42.16833667 GHz|
100}
D1 87.4 dBYV-
N1
1VIEW 1A
70
50|
1
40 | MJ""VHW\‘“MM TN ke
[ S M A TR At sl o
20|
1o
Start 18 GHz 800 MHz/ Stop 26 GHz
Date: 19.MAR.2008 14:06:04
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Company:
Kind of Equipment:
Serial No.:

Hitachi Maxell, Ltd.
Digital Pen
AJX-AAB-D6R-AS

Report No.:
Model No.:
Power:

28GE0195-HO-01-A

DP-301
DCI1.5V

[Transmitting DH5]
Ch:2480MHz
1.

Marker 1 [T1] RBW 100 kHz RF Att 20 as
Ref Lvl 107.30 dBYV BW 300 kHz
110 aByv 2.48004008 GHz WT 10 ms Unit aByv
11
Vi|rr) 107430 duN\/“
2.48004008 GHz
100
21717 39]89 ABY
2.48350000 GHy
D1 87.3 dBYV.
80] N1
1vIEW 1A
79 f ‘\
50)
2
40 FETTY At [ \ |
AT A S e Wb g AT
20}
1
Center 2.48 GHz 4 MHZ/ Span 40 MHz
pate: 19.MAR.2008 14:08:21
2.
Marker 1 [T1] RBW 100 kHz RF Att 20 dB
Ref Lvl 39.10 dBNV VBW 300 kHz
110 aBYV 928.07615230 MHz SWT 245 ms Unit aByv
11
Vil (T 3910 dBYV
928.07615230 Mz
10
90|
|01 87.3 amy
™1
1viEw Ma
70}
60)
1
a9l
PP NPT RV 9.Sres
30
1
Start 30 MHz 97 MHzZ/ Stop 1 GHz
Date: 19.MAR.2008 14:08:49
3.
Marker 1 [T1] RBW 100 kHz RF Att 20 aB
Ref Lvl 106.36 dBWV VBW 300 kHz
110 dBYV 2.48296593 GHz SWT 500 ms Unit dByYV
11 .
Yilrp 10636 dBY
2.48294593 GHz
Z[TTfT T7]05 dBS
2.50701/403 GHz
90|
|01 87.]3 aBy
80| ™1
1viEw ELVN
60)
50 2
X b . - T PG ¥
TR A A TRRAR AR == AR
30
10l
Start 1 GHz 200 MHz/ Stop 3 GHz
Date: 19.MAR.2008 14:09:25
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Company:

Kind of Equipment:

Serial No.:

Hitachi Maxell, Ltd.
Digital Pen
AJX-AAB-D6R-AS

Report No.:
Model No.:
Power:

28GE0195-HO-01-A

DP-301
DCI1.5V

[Transmitting DH5]
Ch:2480MHz
4.

Marker 1 [T1] RBW 100 kHz RE Att 20 dB
Ref Lvl 43.93 dBYV VBW 300 kHz
110 dBYV 4.96392786 GHz SWT 1.75 s Unit dBNV
110
Vi|rr) 4393 duN\/“
4.96392(786 GHz|
100
D1 87.[3 dBYV-
80| ™1
1VIEW 1A
70)
50|
1
RO L s i
s D b VAN TV VL Y|
20|
1
Start 3 GHz 700 MHz/ Stop 10 GHz
Date: 19.MAR.2008 14:10:26
Marker 1 [T1] RBW 100 kHz RE Att 20 dB
Ref Lvl 42.52 dByYV VBW 300 kHz
110 dBNV 14.48897796 GHz SWT 2 s Unit dBNV
11
Vil (T 42152 dBYY
14.48897796 GHz|
10
90|
|-D1 87.3 dBy
0 N1
1VIEW 1A
70
60|
1
oyl pi«,meMwW’W)L‘*WWMWI Mg
30
1

Start 10 GHz 800 MHz/ Stop 18 GHz
Date: 19.MAR.2008 14:11:02
Marker 1 T1] RBW 100 kHz RF Att 20 dB
Ref Lvl 44.35 dBYV VBW 300 kHz
110 dBNV 23.29058116 GHz SWT 2 s Unit dBNV
11
Vil 44 .35 dBY
43.29058116 GHz|
99|
|01 87.3 aBy
80) ™1
1VIEW iMA
60|
50)
1
ol S e . o ST
WEURAWE v 4V o
30)
1ol
Start 18 GHz 800 MHz/ Stop 26 GHz

pate: 19.MAR.2008

14:11:58
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Company: Hitachi Maxell, Ltd. Report No.:
Kind of Equipment: ~ Digital Pen Model No.:
Serial No.: AJX-AAB-D6R-AS Power:

28GE0195-HO-01-A

DP-301
DCI1.5V

[Transmitting DH5]

Hopping
1.

Marker 1 [T1] RBW 100 kHz RF Att 20 as
Ref Lvl 108.08 dBYV VBW 300 kHz
110 aByv 2.44713226 GHz swT 30 ms Unit aByv
11
{08 aBy\ g
226 GHz|
09 5T aBy
000 GHz|
5)76 dmy
D1 88.08 dRNv 2.[40000000 GHz
Va|rr 4088 dBY
&9 248350000 GHz| TN
1vIEW 1A
79 $
50)
2
A
4
20}
1
Center 2.441 GHz 12 MHz/ Span 120 MHz
pate: 19.MAR.2008 14:16:24
2.
Marker 1 [T1] RBW 100 kHz RF Att 20 as
Ref Lvl 40.96 dBYV VBW 300 kHz
110 aByv 951.40280561 MHz SWT 245 ms Unit aByv
11
Vi|rry) 40496 dBNY g
991.40280561 Mz
100]
Fo1 ss.jos aswy
N1
1vIEw 1Ma
79
50)
1
a0 T
20}
1
start 30 MHz 97 MHz/ Stop 1 GHz
Date: 19.MAR.2008 14:16:50
Marker 1 [T1] RBW 100 kHz RF Att 20 as
Ref Lvl 107.94 dBYV VBW 300 kHz
110 aByv 2.45490982 GHz SWT 500 ms Unit aByv
110
v /(Ju] 107,94 dBY
2.45490982 GHz
100
D1 88.08 dBY
80| N1
1vIEW 1Ma
7
50
Adguapuordadil m (U TP NS N IIW.SSN | L A
A 9 gy Ngrar stk W
30]
20
1
start 1 GHz 200 MHzZ/ Stop 3 GHz
Date: 19.MAR.2008 14:18:24
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Company: Hitachi Maxell, Ltd. Report No.: 28GE0195-HO-01-A
Kind of Equipment: ~ Digital Pen Model No.: DP-301
Serial No.: AJX-AAB-D6R-AS Power: DC1.5V

[Transmitting DH5]

Hopping
4.

Marker 1 [T1] RBW 100 kHz RE Att 20 dB
Ref Lvl 51.49 dBYV VBW 300 kHz
110 dBYV 4.86573146 GHz SWT 1.75 s Unit dBNV
11
Vi|rr) 5149 duN\/“
4.86573146 GHz|
100
D1 88.[08 dBYV|
80| ™1
1VIEW 1A
70
1
| M
9 o omdi it 5
20|
1
Start 3 GHz 700 MHz/ Stop 10 GHz
Date: 19.MAR.2008 14:26:24
5.
Marker 1 [T1] RBW 100 kHz RE Att 20 dB
Ref Lvl 42.36 dBYV VBW 300 kHz
110 dBYV 14.74549098 GHz SWT 2 s Unit dBNV
11
Vi|rry) 42436 AW g
4.74549098 GHz|
100}
‘o1 88 fos amwt
N1
1VIEW 1A
70
50|
1
10 VN b Y PR 1
WATTRN S T T o At A RAATI AT W o]
20|
1
start 10 GHz 800 MHz/ Stop 18 GHz
Date: 19.MAR.2008 14:27:01
Marker 1 [T1] RBW 100 kHz RE Att 20 dB
Ref Lvl 43.30 dBYV VBW 300 kHz
110 dBNV 21.95991984 GHz SWT 2 s Unit dBNV
11
Vi|rr1) 4330 ABYY g
41.95991(984 GHz|
100}
|-D1 88./08 dBNV]
N1
1VIEW 1A
70
50|
1
9 an‘hlwlﬂm A \ o
W o R i W b 'l
20|
1o
Start 18 GHz 800 MHz/ Stop 26 GHz
Date: 19.MAR.2008 14:27:32
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Company: Hitachi Maxell, Ltd.
Kind of Equipment: Digital Pen
Serial No.: AJX-AAB-D6R-AS

Report No.:
Model No.:
Power:

28GE0195-HO-01-A

DP-301
DCI1.5V

[Receiving]
Ch:2441MHz
1.

UL Japan, Inc. Yamakita EMC lab.  No.2  shielded room

Date:
Temp./Humid.:
Engineer:

Test mode:

2008/3/19

24 deg.C./ 39
Tatsuya Arai

Receiving

RBW 100 kHz RF Att 20 dB
Ref Lvl VBW 300 kHz
110 dBNV SWT 245 ms Unit dBNV
1
109
o]
89 ™1
1VIEW imMa
69
5q
L st A A AL i ps ot A bl
30|
20
1o
Start 30 MHz 97 MHz/ Stop 1 GHz
Date: 19.MAR.2008 14:29:52
2.
Marker 1 [T1] RBW 100 kHz REF Att 20 dB
Ref Lvl 41.22 dBYV VBW 300 kHz
110 dBNV 2.36673347 GHz SWT 500 ms Unit dBYV
1
VYi|rr1) 41422 v g
2.36673347 GHz|
10
™1
1view M
79
5q
1
4 y X
O A R AN AT S A s Pl VP b o WA I
20f
1
Start 1 GHz 200 MHZ/ Stop 3 GHz
Date: 19.MAR.2008 14:30:19
3.
Marker 1 [T1] RBW 100 kHz RF Att 20 dB
Ref Lvl 45.42 dBNYV VBW 300 kHz
110 dBNV 6.78757515 GHz SWT  1.75 s Unit aByv
11
Vil 45/42 dBYV =
6.78757515 GHz|
1
o
™1
1VIEW 1MA
70
69
“WMWM%%}A APIN R S~ A A
3q

Start 3 GHz

Date: 19.MAR.2008 14:30:58

700 MHz/

stop 10 G

Hz

%
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Company:
Kind of Equipment:
Serial No.:

Hitachi Maxell, Ltd. Report No.:

Digital Pen

Model No.:

AJX-AAB-D6R-AS Power:

28GE0195-HO-01-A

DP-301
DCI1.5V

[Receiving]
Ch:2441MHz
4.

Marker 1 [T1] RBW 100 kHz RE Att 20 dB
Ref Lvl 43.27 dBYV VBW 300 kHz
110 dBYV 13.51102204 GHz SWT 2 s Unit dBNV
11
Vi|rr) 4327 duN\/“
13.51102204 GHz|
100
80] N1
1vIEW 1A
70
50)
1
1. n Tl s
L A o N RO AL, M
20
1
Start 10 GHz 800 MHz/ Stop 18 GHz
Date: 19.MAR.2008 14:31:29
Marker 1 [T1] RBW 100 kHz RE Att 20 dB
Ref Lvl 43.08 dByYV VBW 300 kHz
110 dBNV 21.76753507 GHz SWT 2 s Unit dBNV
11
Vil (T 43108 dENY gy
41.76753507 GHz|
10
90|
0 ™1
1viEw Ma

““WMM B e S U WINPT YW

Start 18 GHz 800 MHz/

Date:

19.MAR.2008 14:32:09

Stop 26 GHz
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DATA OF RADIATION TEST

UL Japan, Inc.
YAMAKITA No.1 ANECHOIC CHAMBER

Report No. : 28GE0195-H0-01-A

Applicant . Hitachi Maxell, Ltd.
Kind of Equipment . Digital Pen
Model No. . DP-301
Serial No. : AJX-AAB-D53-AE
Power - DC1.5V
Mode : Transmitting 2402MHz
Remarks )
Date : 3/18/2008
Test Distance 2 3m
Temperature 2 22 °C Engineer . Tatsuya Arai
Humidity D42 %
Regulation : FCC Part15C §15.209
No. FREQ. ANT READING ANT AMP CABLE ATTEN. RESULT LIMITS MARGIN
TYPE  HOR VER FACTOR GAIN  LOSS HOR VER HOR VER
[MHz] [(dBupV]  [dB/m] [dB] [dB]  [dB] [dBu V/m] [dBu V/m] [dB]
1. 62.47 BB 37.6 42.6 7.6 28. 6 1.3 6.0 23.9 28.9 40.0 16. 1 11.1
2. 494.00 BB 27.2 26.5 18.5 29.1 4.6 6.0 27.2 26.5 46.0 18. 8 19.5
3. 520.00 BB 27.5 26. 2 18.9 29.1 4.7 6.0 28.0 26.7 46.0 18.0 19.3
CALCULATION: READING + ANT.FACTOR + CABLE LOSS - AMP. GAIN + ATTEN.
B ANTENNA : KBA-03 (BBA9106) 30-299. 99MHz /KLA-03 (USLP9143) 300-1000MHz
M CABLE :KCC-A2/A3 MPREAMP : KAF-05 (8447D) MEMI RECEIVER:KTR-04 (ESVS)
Page:
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DATA OF RADIATION TEST

UL Japan, Inc.
YAMAKITA No.1 ANECHOIC CHAMBER

Report No. : 28GE0195-H0-01-A

Applicant . Hitachi Maxell, Ltd.
Kind of Equipment . Digital Pen
Model No. . DP-301
Serial No. : AJX-AAB-D53-AE
Power - DC1.5V
Mode : Transmitting 2441MHz
Remarks )
Date : 3/18/2008
Test Distance 2 3m
Temperature 2 22 °C Engineer . Tatsuya Arai
Humidity D42 %
Regulation : FCC Part15C §15.209
No. FREQ. ANT READING ANT AMP CABLE ATTEN. RESULT LIMITS MARGIN
TYPE  HOR VER FACTOR GAIN  LOSS HOR VER HOR VER
[MHz] [(dBupV]  [dB/m] [dB] [dB]  [dB] [dBu V/m] [dBu V/m] [dB]
1. 62.47 BB 39.5 45.4 7.6 28. 6 1.3 6.0 25.8 31.7 40.0 14.2 8.3
2. 494.00 BB 26.6 26. 1 18.5 29.1 4.6 6.0 26.6 26.1 46. 0 19. 4 19.9
3. 520.00 BB 26.7 25.6 18.9 29.1 4.7 6.0 27.2 26.1 46. 0 18. 8 19.9
CALCULATION: READING + ANT.FACTOR + CABLE LOSS - AMP. GAIN + ATTEN.
B ANTENNA : KBA-03 (BBA9106) 30-299. 99MHz /KLA-03 (USLP9143) 300-1000MHz
M CABLE :KCC-A2/A3 MPREAMP : KAF-05 (8447D) MEMI RECEIVER:KTR-04 (ESVS)
Page:
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DATA OF RADIATION TEST

UL Japan, Inc.
YAMAKITA No.1 ANECHOIC CHAMBER

Report No. : 28GE0195-H0-01-A

Applicant . Hitachi Maxell, Ltd.
Kind of Equipment . Digital Pen
Model No. . DP-301
Serial No. : AJX-AAB-D53-AE
Power - DC1.5V
Mode . Transmitting 2480MHz
Remarks )
Date : 3/18/2008
Test Distance 2 3m
Temperature 2 22 °C Engineer . Tatsuya Arai
Humidity D42 %
Regulation : FCC Part15C §15.209
No. FREQ. ANT READING ANT AMP CABLE ATTEN. RESULT LIMITS MARGIN
TYPE  HOR VER FACTOR GAIN  LOSS HOR VER HOR VER
[MHz] [(dBupV]  [dB/m] [dB] [dB]  [dB] [dBu V/m] [dBu V/m] [dB]
1. 62.47 BB 38.7 44.2 7.6 28. 6 1.3 6.0 25.0 30.5 40.0 15.0 9.5
2. 494.00 BB 27.1 26. 7 18.5 29.1 4.6 6.0 27.1 26.7 46.0 18.9 19.3
3. 520.00 BB  27.3 26. 2 18.9 29.1 4.7 6.0 27.8 26.7 46.0 18.2 19.3
CALCULATION: READING + ANT.FACTOR + CABLE LOSS - AMP. GAIN + ATTEN.
B ANTENNA : KBA-03 (BBA9106) 30-299. 99MHz /KLA-03 (USLP9143) 300-1000MHz
M CABLE :KCC-A2/A3 MPREAMP : KAF-05 (8447D) MEMI RECEIVER:KTR-04 (ESVS)
Page:
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DATA OF RADIATION TEST

UL Japan, Inc.
YAMAKITA No.1 ANECHOIC CHAMBER

Report No. : 28GE0195-H0-01-A

Applicant . Hitachi Maxell, Ltd.
Kind of Equipment . Digital Pen
Model No. . DP-301
Serial No. : AJX-AAB-D53-AE
Power - DC1.5V
Mode : Receiving 2441MHz
Remarks )
Date : 3/18/2008
Test Distance 2 3m
Temperature 2 22 °C Engineer . Tatsuya Arai
Humidity D42 %
Regulation : FCC Part15B §15.109(a)
No. FREQ. ANT READING ANT AMP CABLE ATTEN. RESULT LIMITS MARGIN
TYPE  HOR VER FACTOR GAIN  LOSS HOR VER HOR VER
[MHz] [(dBupV]  [dB/m] [dB] [dB]  [dB] [dBu V/m] [dBu V/m] [dB]
1. 62.47 BB 37.7 42.9 7.6 28. 6 1.3 6.0 24.0 29.2 40.0 16.0 10. 8
2. 494.00 BB 26.4 25.9 18.5 29.1 4.6 6.0 26.4 25,9 46.0 19.6  20.1
3. 520.00 BB 25.9 25.4 18.9 29.1 4.7 6.0 26.4 25,9 46.0 19.6  20.1
CALCULATION: READING + ANT.FACTOR + CABLE LOSS - AMP. GAIN + ATTEN.
B ANTENNA : KBA-03 (BBA9106) 30-299. 99MHz /KLA-03 (USLP9143) 300-1000MHz
M CABLE :KCC-A2/A3 MPREAMP : KAF-05 (8447D) MEMI RECEIVER:KTR-04 (ESVS)
Page:
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DATA OF RADIATION TEST

UL Japan, Inc.
YAMAKITA No.1 ANECHOIC CHAMBER
Report No.: 28GE0195-HO-01-A

Applicant . Hitachi Maxell, Ltd.
Kind of Equipment . Digital Pen
Model No. . DP-301
Serial No. : AJX-AAB-D53-AE
Power - DC1.5V
Mode : Transmitting 2402MHz
Remarks © PK (RBW: 1MHz, VBW: 1MHz)
Date : 3/18/2008
Test Distance 2 3m
Temperature 2 22 °C Engineer . Tatsuya Arai
Humidity D42 %
Regulation : FCC Part15C § 15.209 (a) (PK) 1-18GHz:3m/18-40GHz: 1m
No. FREQ. ANT READING ANT AMP CABLE ATTEN. RESULT LIMITS MARGIN
TYPE  HOR VER FACTOR GAIN  LOSS HOR VER HOR VER
(MHz] [dBuV] [dB/m] [dB] [dB] [dB] [dBp V/m] [dBuV/m] [dB]
1. 2390.00 BB 44.9 44.8 27.3 35.4 5.0 0.0 41.8 41.7 74.0 32.2 32.3
2. 2400.00 BB 58.1 53.9 27.3 35.3 5.0 0.0 55.1 50.9 74.0 18.9 23.1
3. 4804.00 BB 51.4 51.2 31.5 34.1 5.7 0.0 54.5 54. 3 74.0 19.5 19.7
4. 7206.00 BB 44.5 44.0 35.8 34.7 7.6 0.0 53.2 52. 7 74.0 20.8 21.3
5. 9608.00 BB 44.6 44.7 38.2 35.3 7.7 0.0 55.2 55.3 74.0 18.8 18.7

CALCULATION: READING + ANT.FACTOR + CABLE LOSS — AMP.GAIN + ATTEN.

B ANTENNA : KHA-02 (SAS-200 571) 1-18GHz/KHA-04 (3160-09) 18-26GHz
M CABLE:KCC-D3/D7MPREAMP : KAF-07 (8449B) BEMI RECEIVER:KTR-01 (ES140)
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DATA OF RADIATION TEST

UL Japan, Inc.
YAMAKITA No.1 ANECHOIC CHAMBER
Report No.: 28GE0195-HO-01-A

Applicant . Hitachi Maxell, Ltd.

Kind of Equipment . Digital Pen

Model No. . DP-301

Serial No. : AJX-AAB-D53-AE

Power - DC1.5V

Mode : Transmitting 2402MHz

Remarks : AV (RBW: 1MHz, VBW: 300Hz)

Date : 3/18/2008

Test Distance 2 3m

Temperature 2 22 °C Engineer . Tatsuya Arai

Humidity D42 %

Regulation : FCC Part15C §15.209(a) 1-18GHz:3m/18-40GHz:1m

No. FREQ. ANT READING ANT AMP CABLE ATTEN. RESULT LIMITS MARGIN

TYPE  HOR VER FACTOR GAIN  LOSS HOR VER HOR VER
(MHz] [dBuV] [dB/m] [dB] [dB] [dB] [dBp V/m] [dBuV/m] [dB]

1. 2390.00 BB 31.8 31.5 27.3 35.4 5.0 0.0 28.7 28.4 54.0 25.3 25.6
2. 2400.00 BB 51.1 46. 8 27.3 35.3 5.0 0.0 48.1 43. 8 54.0 5.9 10. 2
3. 4804.00 BB 45.8 45.2 31.5 34.1 5.7 0.0 48.9 48.3 54.0 5.1 5.7
4. 7206.00 BB 31.0 31.2 35.8 34.7 7.6 0.0 39.7 39.9 54.0 14. 3 14. 1
5. 9608.00 BB 31.9 32.0 38.2 35.3 7.7 0.0 42.5 42.6 54.0 11.5 11. 4

CALCULATION: READING + ANT.FACTOR + CABLE LOSS — AMP.GAIN + ATTEN.

B ANTENNA : KHA-02 (SAS-200 571) 1-18GHz/KHA-04 (3160-09) 18-26GHz
M CABLE:KCC-D3/D7MPREAMP : KAF-07 (8449B) BEMI RECEIVER:KTR-01 (ES140)

Page:
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DATA OF RADIATION TEST

UL Japan, Inc.
YAMAKITA No.1 ANECHOIC CHAMBER

Report No. : 28GE0195-H0-01-A

Applicant . Hitachi Maxell, Ltd.
Kind of Equipment . Digital Pen
Model No. . DP-301
Serial No. : AJX-AAB-D53-AE
Power : DC1.5V
Mode . Transmitting 2441MHz
Remarks : PK (RBW: 1MHz, VBW: 1MHz)
Date : 3/18/2008
Test Distance 3m
Temperature 2 22 °C Engineer . Tatsuya Arai
Humidity D42 %
Regulation : FCC Part15C § 15.209 (a) (PK) 1-18GHz:3m/18-40GHz: 1m
No. FREQ. ANT READING ANT AMP CABLE ATTEN. RESULT LIMITS MARGIN
TYPE  HOR VER FACTOR GAIN  LOSS HOR VER HOR VER
[MHz] [dBuV] [dB/m] [dB]  [dB] [dBu V/m] [dBpu V/m] [dB]
1. 4882.00 BB 49.1 50. 6 31.7 34.1 5.8 0.0 52.5 54.0 74.0 21.5 20.0
2. 7323.00 BB 43.4 43.8 35.9 34. 8 7.7 0.0 52.2 52.6 74.0 21.8 21.4
3. 9764.00 BB 45.3 45.3 38.2 35.4 7.7 0.0 55. 8 55. 8 74.0 18.2 18.2
CALCULATION: READING + ANT.FACTOR + CABLE LOSS - AMP. GAIN + ATTEN.
B ANTENNA : KHA-02 (SAS-200 571) 1-18GHz/KHA-04 (3160-09) 18-26GHz
M CABLE :KCC-D3/D7 MPREAMP : KAF-07 (8449B) MEM| RECEIVER:KTR-01 (ES140)
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DATA OF RADIATION TEST

UL Japan, Inc.
YAMAKITA No.1 ANECHOIC CHAMBER

Report No. : 28GE0195-H0-01-A

Applicant . Hitachi Maxell, Ltd.
Kind of Equipment . Digital Pen
Model No. . DP-301
Serial No. : AJX-AAB-D53-AE
Power - DC1.5V
Mode . Transmitting 2441MHz
Remarks : AV (RBW: 1MHz, VBW: 300Hz)
Date : 3/18/2008
Test Distance 2 3m
Temperature 2 22 °C Engineer . Tatsuya Arai
Humidity D42 %
Regulation : FCC Part15C §15.209(a) 1-18GHz:3m/18-40GHz:1m
No. FREQ. ANT READING ANT AMP CABLE ATTEN. RESULT LIMITS MARGIN
TYPE  HOR VER FACTOR GAIN  LOSS HOR VER HOR VER
[MHz] [(dBupV]  [dB/m] [dB] [dB]  [dB] [dBu V/m] [dBu V/m] [dB]
1. 4882.00 BB 41.8 43.9 31.7 34.1 5.8 0.0 45.2 47.3 54.0 8.8 6.7
2. 7323.00 BB 31.1 31.2 35.9 34. 8 7.7 0.0 39.9 40.0 54.0 14. 1 14.0
3. 9764.00 BB 32.1 32.1 38.2 35.4 7.7 0.0 42.6 42.6 54.0 11. 4 11. 4
CALCULATION: READING + ANT.FACTOR + CABLE LOSS - AMP. GAIN + ATTEN.
B ANTENNA : KHA-02 (SAS-200 571) 1-18GHz/KHA-04 (3160-09) 18-26GHz
M CABLE :KCC-D3/D7 MPREAMP : KAF-07 (8449B) MEM| RECEIVER:KTR-01 (ES140)
Page:
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DATA OF RADIATION TEST

UL Japan, Inc.
YAMAKITA No.1 ANECHOIC CHAMBER
Report No.: 28GE0195-HO-01-A

Applicant . Hitachi Maxell, Ltd.
Kind of Equipment . Digital Pen
Model No. . DP-301
Serial No. : AJX-AAB-D53-AE
Power - DC1.5V
Mode : Transmitting 2480MHz
Remarks © PK (RBW: 1MHz, VBW: 1MHz)
Date : 3/18/2008
Test Distance 2 3m
Temperature 2 22 °C Engineer . Tatsuya Arai
Humidity D42 %
Regulation : FCC Part15C § 15.209 (a) (PK) 1-18GHz:3m/18-40GHz: 1m
No. FREQ. ANT READING ANT AMP CABLE ATTEN. RESULT LIMITS MARGIN
TYPE  HOR VER FACTOR GAIN  LOSS HOR VER HOR VER
(MHz] [dBuV] [dB/m] [dB] [dB] [dB] [dBp V/m] [dBuV/m] [dB]
1. 2483.50 BB 43.0 49.0 27.4  35.3 5.1 0.0 40.2 46.2 74.0 33.8 27.8
2. 4960.00 BB 54.3 53.6 31.8 34.1 5.8 0.0 57.8 57.1 74.0 16. 2 16.9
3. 7440.00 BB 43.6 43.3 36. 1 34. 8 7.9 0.0 52.8 52.5 74.0 21.2 21.5
4. 9920.00 BB 44.3 44.7 38.2 35.4 7.7 0.0 54. 8 55.2 74.0 19.2 18. 8

CALCULATION: READING + ANT.FACTOR + CABLE LOSS — AMP.GAIN + ATTEN.

B ANTENNA : KHA-02 (SAS-200 571) 1-18GHz/KHA-04 (3160-09) 18-26GHz
W CABLE:KCC-D3/D7MPREAMP : KAF-07 (8449B) BEMI RECEIVER:KTR-01 (ES140)
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DATA OF RADIATION TEST

UL Japan, Inc.
YAMAKITA No.1 ANECHOIC CHAMBER
Report No.: 28GE0195-HO-01-A

Applicant . Hitachi Maxell, Ltd.

Kind of Equipment . Digital Pen

Model No. . DP-301

Serial No. : AJX-AAB-D53-AE

Power - DC1.5V

Mode : Transmitting 2480MHz

Remarks : AV (RBW: 1MHz, VBW: 300Hz)

Date : 3/18/2008

Test Distance 2 3m

Temperature 2 22 °C Engineer . Tatsuya Arai
Humidity D42 %

Regulation : FCC Part15C §15.209(a) 1-18GHz:3m/18-40GHz:1m

No. FREQ. ANT READING ANT AMP CABLE ATTEN. RESULT LIMITS MARGIN

TYPE  HOR VER FACTOR GAIN  LOSS HOR VER HOR VER
[MHz] [(dBupV]  [dB/m] [dB] [dB]  [dB] [dBu V/m] [dBu V/m] [dB]

1. 2483.50 BB 31.7 31.4 27.4 35.3 5.1 0.0 28.9 28.6 54.0 25.1 25.4
2. 4960.00 BB 49.8 49.0 31.8 34.1 5.8 0.0 53.3 52.5 54.0 0.7 1.5
3. 7440.00 BB 31.0 31.0 36. 1 34. 8 7.9 0.0 40.2 40.2 54.0 13.8 13.8
4. 9920.00 BB 31.9 31.9 38.2 35.4 7.7 0.0 42.4 42.4 54.0 11.6 11.6

CALCULATION: READING + ANT.FACTOR + CABLE LOSS - AMP.GAIN + ATTEN.

B ANTENNA : KHA-02 (SAS-200 571) 1-18GHz/KHA-04 (3160-09) 18-26GHz

W CABLE :KCC-D3/D7 MPREAMP : KAF-07 (8449B) MEM| RECEIVER:KTR-01 (ES140)

Page:
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DATA OF RADIATION TEST

UL Japan, Inc.
YAMAKITA No.1 ANECHOIC CHAMBER

Report No. : 28GE0195-H0-01-A

Applicant . Hitachi Maxell, Ltd.
Kind of Equipment . Digital Pen
Model No. . DP-301
Serial No. : AJX-AAB-D53-AE
Power - DC1.5V
Mode : Receiving 2441NMHz
Remarks © PK (RBW: 1MHz, VBW: 1MHz)
Date : 3/18/2008
Test Distance 2 3m
Temperature 2 22 °C Engineer . Tatsuya Arai
Humidity D42 %
Regulation : FCC Part15B CLASS B (PK)
No. FREQ. ANT READING ANT AMP CABLE ATTEN. RESULT LIMITS MARGIN
TYPE  HOR VER FACTOR GAIN  LOSS HOR VER HOR VER
[MHz] [dBuV] [dB/m] [dB]  [dB] [dBu V/m] [dBpu V/m] [dB]
1. 2441.00 BB 44.0 44.2 27.4  35.3 5.1 0.0 41.2 41.4 74.0 32.8 32.6
2. 4882.00 BB 42.8 43.8 31.7 34.1 5.8 0.0 46.2 47.2 74.0 27.8 26.8
3. 7323.00 BB 44.0 43.5 35.9 34. 8 7.7 0.0 52.8 52.3 4.0 21.2 21.7
CALCULATION: READING + ANT.FACTOR + CABLE LOSS - AMP. GAIN + ATTEN.
B ANTENNA : KHA-02 (SAS-200 571) 1-18GHz/KHA-04 (3160-09) 18-26GHz
M CABLE :KCC-D3/D7 MPREAMP : KAF-07 (8449B) MEM| RECEIVER:KTR-01 (ES140)
Page:
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DATA OF RADIATION TEST

UL Japan, Inc.
YAMAKITA No.1 ANECHOIC CHAMBER

Report No. : 28GE0195-H0-01-A

Applicant . Hitachi Maxell, Ltd.
Kind of Equipment . Digital Pen
Model No. . DP-301
Serial No. : AJX-AAB-D53-AE
Power - DC1.5V
Mode : Receiving 2441NMHz
Remarks : AV (RBW: 1MHz, VBW: 300Hz)
Date : 3/18/2008
Test Distance 2 3m
Temperature 2 22 °C Engineer . Tatsuya Arai
Humidity D42 %
Regulation : FCC Part15B §15.109(a)
No. FREQ. ANT READING ANT AMP CABLE ATTEN. RESULT LIMITS MARGIN
TYPE  HOR VER FACTOR GAIN  LOSS HOR VER HOR VER
(MHz] [(dBupV]  [dB/m] [dB] [dB]  [dB] [dBu V/m] [dBu V/m] [dB]
1. 2441.00 BB 31.4 31.5 27.4  35.3 5.1 0.0 28.6 28.7 54.0 25.4 25.3
2. 4882.00 BB 30.7 30. 6 31.7 34.1 5.8 0.0 34.1 34.0 54.0 19.9 20.0
3. 7323.00 BB  30.9 31.0 35.9 34. 8 7.7 0.0 39.7 39.8 54.0 14. 3 14. 2
CALCULATION: READING + ANT.FACTOR + CABLE LOSS - AMP. GAIN + ATTEN.
B ANTENNA : KHA-02 (SAS-200 571) 1-18GHz/KHA-04 (3160-09) 18-26GHz
M CABLE :KCC-D3/D7 MPREAMP : KAF-07 (8449B) MEM| RECEIVER:KTR-01 (ES140)
Page:
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Company: Hitachi Maxell, Ltd. Report No.:

28GE0195-HO-01-A

Kind of Equipment: ~ Digital Pen Model No.: DP-301
Serial No.: AJX-AAB-D6R-AS Power: DC1.5V
Duty Cycle
UL Japan, Inc. Yamakita EMClab. ~ No.l =~ Anechoic Chamber
Date: 2008/3/18
Temp./Humid.: 22 deg.C./ 42 %
Engineer: Tatsuya Arai
Test mode: Transmitting
Fundamental (band edge) and Harmonics
Delta 1 [T1] RBW 1 MHz RE Att 10 dB
@Ref Lvl -0.02 dB VBW 1 MHz
107 dBNV 3.757515 ms SWT 5 ms Unit dBNV
100 “
1 1
90 A
N IN1
1VIEW 1AP
70
50]
4 0bci44-H i |
30]
7Center 2.402 GHz 500 Ns/
Date: 18.MAR.2008 11:38:06
Duty Cycle: 3.76ms

AV Detector VBW: 1000/ 3.76ms =265.96Hz —~ 300Hz
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Company: Hitachi Maxell, Ltd. Report No.: 28GE0195-HO-01-A

Kind of Equipment: ~ Digital Pen Model No.: DP-301
Serial No.: AJX-AAB-D6R-AS Power: DC1.5V

Occupied Bandwidth (99%) (Regulation: RSS-Gen 4.6.1)

UL Japan, Inc. Yamakita EMClab.  No.2  shielded room
Date: 2008/3/19
Temp./Humid.: 24 deg.C./ 39
Engineer: Tatsuya Arai
Test mode: Transmitting

[Hopping off, DHS]

1. ch:2402MHz/Occupied Bandwidth:980.0kHz

Marker 1 [T1] RBW 100 kHz RF Att 20 dB
Ref Lvl 106.82 dBYV VBW 300 kHz

110 dBNV 2.40215331 GHz SWT 5 ms Unit aByv
Vi|rr1) 10682 dBNYV =

2.40215331 GHz

109 op 97995991984 kiz
Vol (T1] 9031 dBYV

T 12 -
0] 2.401510002 GHy
V\n. [T1] 90J47 dByv
2.40248998 GHz

A L

o 7 N

49|
30)
20|
1
Center 2.402 GHz 300 kHz/ Span 3 MHz
Date: 19.MAR.2008 09:42:53

2. ch:2441MHZz/Occupied Bandwidth:973.9kHz

Marker 1 [T1] RBW 100 kHz RF Att 20 dB
Ref Lvl 108.14 dBYV VBW 300 kHz

110 dBYV 2.44099699 GHz SWT 5 ms Unit dBNV
Vilrry 10814 dBy

2.44099699 GHz|
- OF 9713.94789579 KkHz
T1 ¥l [T11 92 /03 dBY
a0l 2.44051002 GHz|
Vg [r1] 91 {70 daBy
2.44148397 GHz

N1
1VIEW / \ 1MA
/ //-.J W
60)

11

10l

Center 2.441 GHz 300 kHz/ Span 3 MHz

Date: 19.MAR.2008 09:43:36

3. ch:2480MHz/Occupied Bandwidth:967.9kHz

Marker 1 T1) RBW 100 kHz RF Att 20 dB
®ief Lvl 107.59 dBNV VBW 300 kHz
110 dBNV 2.48015932 GHz SWT 5 ms Unit dBNV
11
pre—] Vilrr 107459 dBy
\‘J\ 2.48019932 GH;
OF 9¢47.9358/174 kHz
T LT [Tl 9151 dBNY
90 2.47951/603 GHz
VN rr1) 91/15 dByY
2.48048397 GHz
80|

80| N1

1viEw / \ 1
70 /\, 7 \,ﬁr\
60)

10l

Center 2.48 GHz 300 kHz/ Span 3 MHz

pate: 19.MAR.2008 09:44:19

%
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Company: Hitachi Maxell, Ltd. Report No.: 28GE0195-HO-01-A
Kind of Equipment: ~ Digital Pen Model No.: DP-301
Serial No.: AJX-AAB-D6R-AS Power: DC1.5V

4. Hopping, DH5/Occupied Bandwidth:78.2MHz

Marker 1 [T1] RBW 100 kHz RF Att 20 dB
Ref Lvl 108.07 dBNV VBW 300 kHz

110 dBYV 2.45813627 GHz SWT 25 ms Unit aBYV

1VIEW 1Ma

L m

Start 2.39 GHz 10 MHz/ Stop 2.49 GHz

Date: 19.MAR.2008 09:47:23
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Test Report No :28GE0195-HO-01-A
.|
APPENDIX 3

Test Instruments

EMI test equipment

Control No. Instrument Manufacturer Model No Test Item Calibration Date *
Interval(month)
YA-RE Radiated UL Japan RE(Ver.1.5) RE -
emission(software)

KAEC-01 Anechoic Chamber JSE Semi 3m RE 2007/08/26 * 12
KAF-05 Pre Amplifier Agilent 8447D RE 2007/04/13 * 12
KAT6-01 Attenuator INMET 18N-6dB RE 2008/03/17 * 12
KBA-03 Biconical Antenna Schwarzbeck BBA9106 RE 2007/12/27 * 12

KCC-A2/A3 [Coaxial Cable Fujikura 5D-2W RE 2007/05/15 * 12
KLA-03 Logperiodic Antenna Schwarzbeck USLP9143 RE 2007/12/27 * 12
KOS-02 Humidity Indicator Custom CTH-190 RE 2006/07/10 * 24
KSA-04 Spectrum Analyzer Advantest R3271A RE 2007/09/25 * 12
KTR-04 Test Receiver Rohde & Schwarz ESVS10 RE 2007/10/30 * 12
KJM-07 Measure KOMELON KMC-36 RE _
KTR-01 Test Receiver Rohde & Schwarz ESI40 I]?I;/SAIG 2007/04/12 * 12
KHA-02 Horn Antenna Schwarzbeck BBHA9120D RE 2007/04/14 % 12
KHA-04 Horn Antenna EMCO 3160-09 RE 2007/04/14 % 12

KCC-D3/D7 |[Coaxial Cable Rosenberger/Advantest |2201/JUN-08-01-061 |RE 2007/04/11 * 12
KAF-07 Pre Amplifier Hewlett Packard 8449B RE 2007/12/10 *x 12
KDT-01 Coaxial Crystal Detector |Agilent 8473C AT 4 Pre Check
KOSC-01 Oscilloscope Tektronix TDS-2022B AT 4 2007/05/15 * 12
KCC-D7 Coaxial Cable Advantest A01002 AT all 2007/04/11 % 12
KPSS-03 Power sensor Agilent E9327A ATS 2007/05/31 * 12
KPM-07 Power Meter Agilent E4416A AT 5 2007/05/29 * 12
KOS-01 Humidity Indicator Custom CTH-190 AT all 2006/07/14 * 24

The expiration date of the calibration is the end of the expired month .

All equipment is calibrated with traceable calibrations . Each calibration is traceable to the national or
international standards.

Test Item :

RE: Out of Band Emission (Radiated)
AT: Antenna terminal conducted test

: Dwell time

DT WN =

UL Japan, Inc.

: Carrier Frequency Separation
: 20dB Bandwidth
: Number of Hopping Frequency

: Maximum Peak Output Power
: Out of Band Emission (Conducted)
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